



ID-nr. 0396



**DANISH
TECHNOLOGICAL
INSTITUTE**

Teknologiparken
Kongsvang Allé 29
DK-8000 Århus C
Telefon 72 20 10 00
Telefax 72 20 10 19

info@teknologisk.dk
www.teknologisk.dk

Statement of test results

Equipment: Plastic blades for air fans

Model(s): PAGAS Witcom PA6-2004/39

Manufacturer: Multi Wing International A/S

Address: Staktoften 16 – DK 2950 Vedbaek

The testing is performed and verified in compliance with the standard(s):

DS/EN 13463-1:2002 Testing according to § 7.4.4.a)

Surface resistance shall be less than 1 GΩ.

***The test results cover also the requirements in:**

DS/EN 13463-1:2009 §6.7.4a) and §6.7.5 a)

DS/EN 60079:2011 §7.4.2 a)

With the following test results:

The tested PAGAS material was measured to be below 1GΩ.

The test results cover surface roughness up to Charmille 36 or Ra 6.3µm.

*The examinations and test results are recorded in confidential report no. 1184674.

Drawings:

Number:	Date:	Description:
*PAGAS TDS	14.02.2012	Technical Data Sheet

On behalf of Danish Technological Institute
Certification & Inspection

Steen Christensen
ATEX Manager

Aarhus march 6th 2009.
* February 15th 2012- Update